



GHAZIABAD TESTING LABORATORIES PVT. LTD.

NABL ACCREDITED / BIS APPROVED / GOVT. APPROVED LAB

TEST REPORT

Issued To,
M/s. Gmax Electric
B-140, Subhash Park Extn,
Uttam Nagar, New Delhi-110059

Report No. : 100-170414-06
Report Date : 24/04/17
Sample Received On : 14/04/17
Analysis Date : 16/04/17 to 24/04/17
Report Prepared On : 24/04/17
Sampled by : Customer

Sample Description : EARTHING BACK FILL COMPOUND

Page 1 of 1

Parameter	Unit	Test Method	Result
-----------	------	-------------	--------

Resistivity Test

I.	Before Compressed	Ohm.m	IS: 3043-1987	0.22
II.	After Compressed	Ohm.m	IS: 3043-1987	0.028

*****End of Report*****

Note:

- (1) This Test report refers only to the particular sample/s submitted for testing
- (2) The sample description is not verified in all cases and is given as described by the customer
- (3) Samples not drawn by us and the analysis conducted as received basis unless specified otherwise.
- (4) The tested sample/s will be disposed off after 15 days from the date of issue of test report
- (5) Complaints about this report should be communicated in writing within seven days of issue date of this report.
- (6) This report is not to be reproduced wholly or in part and cannot be used as an evidence in the Court of law and shall not be used in the advertising media without our prior permission from the Director.

